
LOS04027

Before operating this vehicle, please read all 
printed materials thoroughly. Horizon Hobby is not 

responsible for inadvertent errors in this manual.

INSTRUCTION MANUAL

Created 11/22

Scan the QR code and select the Manuals and Support quick links 
from the product page for the most up-to-date manual information.

LOSI TLR TUNED LMT 1/10 KIT



2

WELCOME TO LOSI TLR TUNED
With its strong racing heritage and dedication to winning, the TLR (Team Losi Racing) brand represents the peak of RC vehicle design. Now the Losi TLR Tuned LMT shares that expertise 
with you. Loaded with TLR option parts, it’s the solid axle monster truck that comes prepared for every step of your climb to become the champion.

You feel a sudden rush in those final seconds before the light turns green. It’s the moment of the race when your preparation and the potential of your TLR Tuned LMT come together 
in a surge of confidence, ready to be released with a squeeze of the throttle trigger. As you put the power to the ground, corner flat, launch jumps, and soak in the landings, you move 
closer and closer to the pinnacle of RC monster truck performance.

Freestyle is next. Becoming the freestyle champion means jumping, flipping, and sliding at the edge of any truck’s limits. But it’s no problem for the TLR Tuned LMT. Durable aluminum 
parts give you the grit to power out harsh landings, while carbon fiber upgrades offset their weight and improve support. 

For these reasons and more, with the TLR Tuned LMT as your partner, there’s no place to go but up. The TLR passion for racing shines through with increased acceleration, improved 
cornering, and many more high-performance capabilities. Experience the difference it makes — in your truck and in you. 

Age Recommendation: Not for children under 14 years. This is not a toy.

WARNING: Read the ENTIRE instruction manual to become familiar with the features of the product before operating. Failure to operate the product correctly can result in 
damage to the product, personal property and cause serious injury. 

This is a sophisticated hobby product. It must be operated with caution and common sense and requires some basic mechanical ability. Failure to operate this Product in a safe and 
responsible manner could result in injury or damage to the product or other property. This product is not intended for use by children without direct adult supervision. Do not use 
with incompatible components or alter this product in any way outside of the instructions provided by Horizon Hobby, LLC. This manual contains instructions for safety, operation 
and maintenance. It is essential to read and follow all the instructions and warnings in the manual, prior to assembly, setup or use, in order to operate correctly and avoid damage 
or serious injury 

WARNING AGAINST COUNTERFEIT PRODUCTS Always purchase from a Horizon Hobby, LLC authorized dealer to ensure authentic high-quality Spektrum product. 
Horizon Hobby, LLC disclaims all support and warranty with regards, but not limited to, compatibility and performance of counterfeit products or products claiming compatibility 
with DSM or Spektrum.

NOTICE
All instructions, warranties and other collateral documents are subject to change at the sole discretion of Horizon Hobby, LLC. For up-to-date product literature, visit 
horizonhobby.com or towerhobbies.com and click on the support or resources tab for this product.

MEANING OF SPECIAL LANGUAGE
The following terms are used throughout the product literature to indicate various levels of potential harm when operating this product:

WARNING: Procedures, which if not properly followed, create the probability of property damage, collateral damage, and serious injury OR create a high probability of superficial injury.

CAUTION: Procedures, which if not properly followed, create the probability of physical property damage AND a possibility of serious injury.

NOTICE: Procedures, which if not properly followed, create a possibility of physical property damage AND a little or no possibility of injury.

SAFETY PRECAUTIONS AND WARNINGS
•	 Always keep a safe distance in all directions around your model to avoid collisions 

or injury. This model is controlled by a radio signal subject to interference from many 
sources outside your control. Interference can cause momentary loss of control.

•	 Always operate your model in open spaces away from full-size vehicles, traffic and 
people.

•	 Always carefully follow the directions and warnings for this and any optional support 
equipment (chargers, rechargeable battery packs, etc.).

•	 Always keep all chemicals, small parts and anything electrical out of the reach of 
children.

•	 Always avoid water exposure to all equipment not specifically designed and protected  
for this purpose. Moisture causes damage to electronics.

•	 Never place any portion of the model in your mouth as it could cause serious injury  
or even death.

•	 Never operate your model with low transmitter batteries.



3LOSI TLR TUNED LMT 1/10 KIT

TOOLS REQUIRED
1.5mm Hex Wrench

2mm Hex Wrench

2.5mm Hex Wrench

5.0mm Nut Driver

5.5mm Nut Driver

8.0mm Nut Driver

Body Scissors

Needle-Nose Pliers

Regular Pliers

Hobby Knife

SPECIFICATIONS
Wheelbase 15.0 in (381mm)

Front Track Width 15.25 in (388mm)

Rear Track Width 15.25 in (388mm)

Overall Height 10.5in (267mm) 

Overall Length with Tires 20.75 in (526mm)

REQUIRED COMPONENTS RECOMMENDED COMPONENTS PART  NUMBER
Transmitter DX5 Pro DSMR Tx Only SPMR5010

Receiver SR315 DSMR 3 CH Receiver SPMSR315

Steering Servo S6280 U-T / H-S Digital HV WP Servo SPMSS6280

Motor Firma Brushless Motor, 3150Kv, 4mm Bullet SPMXSM1000

ESC Firma 130A Brushless Smart ESC, 2S-4S SPMXSE1130

Battery 5000mAh 2S 7.4V SmartG2100C IC5 SPMX52S100H5

Charger Smart S1200 G2 AC Charger; 1x200 SPMXC2020

KIT/MANUAL ORGANIZATION
The kit is composed of different bags marked A through I, and Spare Hardware. If assembling to the recommended kit setup, the Spare Parts bag will not be needed. It is highly 
recommended to only open one Sub Bag (for example, A1) at a time. Once complete with the manual steps to complete this bag, you should have no parts remaining and be ready for 
the next Sub Bag (for example, A2).

TLR-LOK
Apply TLR-Lok™ Threadlock - TLR76009

Apply High Pressure  Black Grease - TLR77000

GLUE Apply CA Glue - TLR76007

Degrease with Motor Spray 
-DYN5500

OIL
Fill With Silicone Oil

Pay Special  Attention

CUT Cut/Trim

Ensure Free  Movement

Ensure Free Rotation

Ensure Proper  Orientation

Push Firm

L Side Shown

L
R
L
R Assemble Other  Side the Same

x2 Repeat/Build Multiple

Screw Partially

DO NOT Over- Tighten/Snug Tight

Tighten

ICON KEY



6.0 x 11.0 x 0.2mm 8.0 x 13.0 x 0.2mm 8 x 14 x 4mm FLO-Ring

LOS242037 (x2) LOS246004 (x2) LOS242037 (x2) LOSA6948 (x2)

6.0 x 11.0 x 0.2mm 8.0 x 13.0 x 0.2mm 8 x 14 x 4mm FLO-Ring

LOS242037 (x2) LOS246004 (x2) LOS242037 (x2) LOSA6948 (x2)

LOS242038 (x2) LOS242038 (x2) LOS242037 (x2) LOS242035 (x2)

LOS242038 (x2) LOS242038 (x2) LOS242037 (x2) LOS242040 (x2)

LOS242037

LOS246004

LOSA6948

LOS242035

LOS242038
LOS242038

LOS247037

LOS242037
LOS242035

LOS246004

LOSA6978

LOS242037

LOS242038LOS242037 1

2

x2

x2

Front and Rear 
Differential Assemblies

1 2 3

21

4

A1

A2



M3 x 12mm FH

LOS242037 (x8)TLR5963 (x8) LOS242037 (x4) LOS242036 (x2)

2 Fill with 100k weight oil 
(front and rear) to a weight 
of 42.5g. Use a scale accurate 
to .01g.

OIL

LOS242037

LOS242037

TLR5963

LOS242037

LOS242037

LOS242036

Set the diff 
assembly aside

x2

1

3 Tightening Order

1

2

4

3

5LOSI TLR TUNED LMT 1/10 KIT

A3



6.0 x 11.0 x 0.2mm O-Ring 8 x 14 x 4mm FL

LOS242037 x1 LOS242037 x1 LOSA6948 x1

LOS242039 (x1) LOS242037 (x1) LOS242035 (x1)LOS242039 (x1)

LOS242039 x1 LOS242037 x1 LOS242040 x1

6.0 x 11.0 x 0.2mm O-Ring 8 x 14 x 4mm FL

LOS242037 x1 LOS242037 x1 LOSA6948 x1

LOS242039

LOSA6948

LOS242035

LOS242037

LOS242039

LOS242037

LOS242039

LOSA6948

LOS242040

LOS242037 LOS242037

LOS242039

1 2 3

21

Center Differential Assembly

1

2

6

A4

A5



M3 x 12mm FH

LOS242037 (x8)TLR5963 (x8) LOS242037 (x4) LOS242036 (x2)

LOS242037

LOS242037

LOS242037

LOS242037

TLR5963

LOS242036

1

3

Fill with 500k weight oil 
to a weight of 42.5g. Use 
a scale accurate to .01g.

2

3

1

4

Tightening Order

Set the diff 
assembly aside

7LOSI TLR TUNED LMT 1/10 KIT

A6

2
OIL



M4 x 25 Setscrew 7mm

TLR144000 (x8) LOS244010 (x8) LOS244011 (x8) TLR144000 (x4)

M4 x 25 Setscrew 7mm

LOS244013 (x8) LOS244010 (x8) LOS244011 (x8) LOS244013 (x4)

TLR-LOK

TLR-LOK

1 drop

1 drop

TLR144000

LOS244011

TLR144000

LOS244011 LOS244010

TLR-LOK

TLR-LOK

LOS244013

LOS244011

LOS244013

LOS244011

LOS244010

1 drop

1 drop

8

B1

B2



TLR143003 (x4) TLR143003 (x4) TLR143003 (x8) TLR143003 (x4) TLR143003 (x4)

TLR143000 (x4) TLR143000 (x4)

M2.5 Nylock Nut M2.5 x 5.0mm 3 x 1.4mm

TLR6312 (x4) TLR233043 (x4) LOS243027 (x2)

3 x 1.6mm

LOS243027 (x2)

TLR143001 x4

LOS243027
3 x 1.6

LOS243027
3 x 1.4

Rear Front

TLR143003

TLR143000

TLR143003

TLR143003

TLR143000

TLR6312

TLR233043

TLR143001

x4

x4

9LOSI TLR TUNED LMT 1/10 KIT

C1

C2



7mm

LOS244010 (x4) TLR143004 (x4) TLR143003 (x4)

M2.5 x 4mm BH

TLR233043 (x4) TLR233043 (x4) TLR143000 (x4)

FR - 40WT 
TLR74010 
RR - 40WT 
TLR74010

TLR143003

TLR143004

LOS244010

x4

TLR143000

TLR233043

1 2

3
4

X3

OIL

Slow

x4

10

C3

C4



M2.5 x 10mm BH O-Ring 

TLR255002 (x4) TLR143003 (x4) TLR143000 (x4) TLR143004 (x4)

Green, 3.0 lbs, Front

TLR143006 (x2)

Orange, 3.6 lbs, Rear

TLR143007 (x2)

M2.5 x 10mm FHM3 Nylock Nut

TLR6313 (x1) TLR235007 (x3) LOS242032 (x1) TLR141000 (x1)

TLR143006 - FR
(Green)
TLR143007 - RR
(Orange)

TLR143003

TLR143004

TLR255002

TLR143000

2

3

OIL

TLR6313

LOS242032

TLR141000

TLR235007

TLR235007

x4

1

11LOSI TLR TUNED LMT 1/10 KIT

C5

D1



6 x 12 x 4mm BB 13TC-Clip

LOS246005 (x1) LOSA6940 (x2) LOS242043 (x1) LOS242032 (x1)

M3 x 16mm FH M3 x 12mm FH M3 x 20mm BH

TLR5964 (x2) TLR5963 (x2) TLR5911 (x2) LOS242032 (x1)

LOS242032

LOS242043

LOS246005

LOSA6940

TLR5964

TLR5911

TLR5963

LOS242032

12

D2

D3



M2.5 x 10mm BH

TLR255002 (x2)

M2.5 x 10mm FH

TLR235007 (x8)

RH LH

RH LH

LOS241035 (x1) LOS241035 (x1) LOS241035 (x1) LOS241035 (x1)

M3 x 12mm BH

TLR5904 (x3)

M2.5 x 10mm FH

TLR235007 (x3)

M3 x 18mm BH

TLR5905 (x2)

LOS241073 (x2) LOS241073 (x1) LOS241075 (x2)

TLR255002

TLR235007

LOS241035

TLR235007

TLR235007

TLR5905

LOS241073

LOS241075

LOS241073

TLR5904

TLR5904

TLR5904

13LOSI TLR TUNED LMT 1/10 KIT

D4

D5



M3 x 12mm BH

TLR5904 (x2) LOS241069 (x1)

M3 x 18mm BH

TLR5905 x2

M3 x 12mm BH

TLR5904 x3

M2.5 x 10mm FH

TLR235007 x3

M3 x 16mm FH

TLR5964 x2

LOS241069

TLR5904

TLR5904

TLR5905

TLR5904

TLR5904
TLR5904

TLR5964

TLR253007

TLR253007

14

D6

D7



M3 x 20mm BH

TLR5911 (x4)

M3 x 14mm BH

TLR5910 (x4)

M3 Nylock Nut

TLR6313 (x2) LOS234024 (x2)

TLR141000 (x2) LOS241072 (x4) LOS240029 (x2) LOS244006 (x1) LOS244006 (x2)

M3 x 10mm BH

TLR5903 (x4)

M3 Nylock Nut

TLR6313 (x4)

TLR141000

TLR141000
TLR141000

TLR5911

TLR5911

TLR5903

TLR5903

TLR6313

TLR5910
TLR5910 LOS244029

LOS244029

LOS241072

LOS234024

LOS234024

TLR6313

15LOSI TLR TUNED LMT 1/10 KIT

D8

D9



M3 x 20mm FH

TLR5965 (x1)

M3 x 12mm BH

TLR5904 (x10) TLR141001 (x1) TLR141001 (x1)

TLR141001 (x1) TLR141001 (x1) TLR141001 (x1)

M3 Nylock Nut

TLR6313 (x4)

M3 x 10mm BH

TLR5903 (x4) LOS244006 (x1) LOS244006 (x2) TLR141000 (x2)

TLR141001

TLR141001

TLR5965
TLR5904

TLR5904

TLR5904

TLR6313

TLR6313

TLR5903

TLR5903

LOS244006

TLR141000

16

D10

D11



M3 x 14mm BH M3 x 20mm BH

TLR5910 (x4) TLR5911 (x4)

M3 Nylock Nut

TLR6313 (x2) LOS234024 (x2)

LOS241072 (x4) LOS240029 (x1)

M3 x 10mm BH

TLR5903 (x4)

M3 Nylock Nut

TLR6313 (x4)

TLR5910

TLR5910

TLR5911

LOS241072

LOS240029
LOS234024

LOS234024

TLR5911

TLR6313

LOS241072

TLR6313
TLR5903

TLR5903

17LOSI TLR TUNED LMT 1/10 KIT

D12

D13



M3 x 18mm BH

TLR5905 (x3)

M6 x 12 x 4mm BB

LOSA6940 (x1)

M5 x 13 x 4mm BB

LOSA6955 (x2)

M4 x 8 x 3mm BB

LOS257007 (x1)

E-Clip

LOS246005 (x1) LOS242044 (x1) LOS242044 (x1) LOS242044 (x1) LOS242044 (x1) LOS242044 (x1) LOS242044 (x1)

LOSA6955

LOSA6940

LOS242044

LOS242044

LOS257007

TLR5905

TLR5905

LOS242032

LOS246005

2

1

3

4

18

D14



M3 x 16mm CH

TLR5934 (x4)

M3 x 12mm FH

TLR5963 (x2) LOS242047 (x2) LOS242056 (x2)

LOS242057 (x2) LOS242032 (x2) LOS242032 (x1)

LOS242047

LOS242047

LOS242057

TLR5932

TLR-LOK

TLR5963

LOS242032

TLR5934 TLR5934

LOS242032
LOS242032

1

3

2

4

x2x2

TLR-LOK

TLR-LOK

When installing the center driveshafts, be sure to 
align the screw side of the screw pin with the flat 
spot on the output shaft of the center differential.

The ring gear should be oriented 
towards the front of the truck.

1 drop

1 drop

1 drop

1

1

2

19LOSI TLR TUNED LMT 1/10 KIT

D15



M3 x 25mm BH

LOS235024 x4

LOS235024

LOS235024

20

D16



M3 x 12mm FH

TLR5963 (x8)

M3 x 12mm BH

TLR5904 (x4)

M2.5 x 16mm CH

AXI235016 (x8) LOS242058 (x1) LOS242058 (x1)

5º LeftLF/RRRF/LR 5º Right

LOS242058 (x1) LOS243029 (x2) LOS244018 (x1) LOS244018 (x1) LOS244016 (x1) LOS244016 (x1)

1

2

3

4

LOS242058
LOS242058

LOS243029

LOS243029

LOS244018

LOS244016

LOS244016

AXI235016

AXI235016

LOS244018

LOS242058

TLR5963

TLR5904

TLR5904

TLR5963

TLR5963

AXI235016

AXI235016

21LOSI TLR TUNED LMT 1/10 KIT

E1



6 x 15 x 5mm BB M3 x 10mm CH 13T

LOS247001 (x2) TLR5932 (x2)

M3 x 16mm CH

TLR5934 (x4) LOS242047 (x1) LOS242042 (x1)

LOS242058 (x1) LOS242057 (x1) LOS242056 (x1)
1

2

3

4

LOS247001

LOS247001

LOS242056

LOS242057

LOS242047

TLR5932

LOS242058

LOS242042

TLR-LOK

TLR5934

TLR5934

TLR-LOK

When installing the center drive shaft, be sure 
to align the screw side of the screw pin with 
the flat on the out put of the pinion gear.

1 drop

1 drop

1

2

22

E2



M3 Nylock Nut M3 x 12 BH

TLR6313 (x4) TLR5904 (x2)

M3 x 20 BH

TLR5911 (x2) LOS241030 (x2)

LOS243030 (x1) LOS241030 (x1)

6 x 13 x 5mm BB M2.5 x 6mm CH 17mm

LOS247000 (x4) TLR255003 (x4) LOS242029 (x2) LOS244005 (x4) LOS242053 (x2)

Left Right

LOS242048 (x2) TLR144002 (x1) TLR144002 (x1)

LOS242048

TLR144002

LOS247000

LOS242053

LOS242029

LOS244005

LOS244005

LOS244005

LOS244005

TLR255003

TLR5904

TLR6313

TLR6313

TLR6313

TLR5911

TLR5911

TLR6313

LOS243030

TLR255003

LOS241030

2

1

TLR-LOK

1 drop

23LOSI TLR TUNED LMT 1/10 KIT

E4

E3



M3 x 12mm BH

TLR5904 (x4)

M3 x 12mm FH

TLR5963 (x8) LOS242058 (x1) LOS242058 (x1) LOS244029 (x2)

RF/LR LF/RR

LOS242058 (x1) LOS244018 (x1) LOS242018 (x1)

LOS242058

LOS244018

LOS244018

LOS244029

LOS244029

LOS242058

TLR5963

TLR5963

TLR5963

TLR5904

TLR5904

TLR5963

24

F1



6 x 15 x 5mm BB M3 x 10mm CH

LOS247001 (x2) TLR5932 (x1)

M3 x 16mm CH

TLR5934 (x4) LOS242047 (x1)

13T

LOS242042 (x1) LOS242058 (x1) LOS242057 (x1) LOS242056 (x1)

1 LOS242042

LOS247001

LOS242058

LOS247001

2

LOS242056

LOS242057

TLR5932

TLR-LOK

3 LOS242047

4

TLR5934

TLR5934

When installing the center drive shaft, be sure 
to align the screw side of the screw pin with 
the flat on the out put of the pinion gear.

TLR-LOK

1 drop

1 drop

1

2

25LOSI TLR TUNED LMT 1/10 KIT

F2



6 x 13 x 5mm BB M3 x 12mm BH

LOS247000 (x4) TLR5904 (x3)

M2.5 x 16mm CH

AXI235016 (x8) LOS242053 (x2)

17mm 3 deg

LOS242053 (x2) LOS242051 (x2) TLR144003 (x2) LOS242049 (x2) LOS24030 (x1)

LOS247000

LOS242053

LOS242049

TLR5904

LOS242049

AXI235016

AXI235016

AXI235016

AXI235016
LOS242029

TLR144003

LOS242051

2

1

3

TLR-LOK

1 drop

26

F3



M3 x 20mm BH

TLR5911 (x2)

M3 x 30mm BH

LOS235025 (x1)

M3 Nylock Nut

TLR6313 (x3)

M3 x 20mm BH

TLR5911 (x2)

M3 x 30mm BH M3 Nylock Nut

LOS235025 (x1) TLR6313 (x3)

TLR6313

TLR6313

TLR6313

TLR6313

TLR5911

TLR5911

TLR5911

TLR5911

LOS235025

LOS235025

1

2

3

1

2

3

27LOSI TLR TUNED LMT 1/10 KIT

F4

F5



M3 x 12mm BH

TLR5904 (x4)

M3 x 16mm BH

TLR5909 (x1)

M3 x 20mm BH

TLR5911 (x1)

M3 x 20mm BH

TLR5965 (x3)

M3 x 8mm CH

TLR5930 (x1)

M3 Washer 7mm

LOS236001 (x6)

M3 Nylock Nut

TLR6313 (x1) LOS244010 (x2) LOS241036 (x1) LOS241030 (x1)

LOS241070 (x1) LOS241070 (x1) LOS241070 (x1) LOS241070 (x1) LOS241070 (x1)

Optional: 
LOS241071  
25T Helical Servo Saver Assembly (not included)

TLR5956

LOS241036 LOS241070

LOS241070

TLR5909

TLR6313

LOS236001

LOS241030 LOS244010

LOS244010

TLR5904

LOS236001

LOS236001

LOS236001

TLR5911

TLR5930

1

2

3

4

TLR-LOK

28

G1



M3 x 18mm BH

TLR5905 (x4)

M3 Nylock Nut

TLR6313 (x4) TLR143003 (x4)

M4 x 6 Setscrew

TLR255015 (x4)

M3 x 18 BH M4 x 8 BH

TLR5905 (x8)

M3 Nylock Nut 7mm

TLR255055 (x4) TLR6313 (x4) LOS244010 (x8)

2.5mm

LOS244006 (x4) LOS244006 (x4) LOS244015 (x4) LOS244011 (x4)

LOS244010

LOS244011

LOS244006

TLR255015

TLR255005

TLR5905

TLR5905

TLR6313

LOS244010

LOS244015

TLR6313

TLR6313

TLR5905

TLR143003

TLR143003

TLR5905

TLR6313

TLR6313

29LOSI TLR TUNED LMT 1/10 KIT

G3

G2



M3 x 10mm BH

TLR5903 x3 2-Sided Tape

M3 x 10mm BH

TLR5903 (x12)

M3 x 14mm BH

TLR5910 (x8)

M3 x 12mm BH

TLR5904 (x2)

M3 x 16mm BH

TLR5909 (x2)

M3 x 20mm BH

TLR5911 (x2)

M3 Nylock Nut

TLR6313 (x8) LOS241074 (x8) LOS241074 (x6) TLR141002 (x2) LOS241065 (x1)

Mount receiver using 2-sided tape

TLR5903 TLR5903

TLR6313

TLR5910

TLR5910

LOS241074

LOS241074

LOS241065

TLR141002

TLR5909 TLR5904

TLR5903

TLR5903

TLR5903

TLR5911

TLR6313 LOS241074

LOS241074

30

G4

H1



M3 x 8mm CH

TLR5930 (x2)

M3 x 18mm BH

TLR5905 (x1)

M3 Washer

LOS236001 (x2)

M4 x 5mm Setscrew

TLR255015 (x2)

14T, 1.0M

LOS242054 (x1) LOS242032 (x1)

M3 x 4mm BH

TLR6289 (x7)

M3 x 8mm Setscrew

TLR235015 (x1) ARA390298 (x1)

LOS241078 (x1) LOS241078 (x1) LOS241078 (x1)

TLR5905

TLR5930

LOS242032

LOS236001
LOS242054

TLR255015

TLR6289 TLR6289

TLR6289

TLR235015
ARA390298

TLR6289

LOS241078

LOS241078

LOS241078

TLR6289

1
2 3

31LOSI TLR TUNED LMT 1/10 KIT

I1

I2



LOS241066 (x1) LOS241066 (x1) LOS241066 (x1)

M3 x 10mm Setscrew M3 x 10mm FH O-Ring

LOS235027 (x4) TLR5962 (x4) LOS240029 (x4) LOS240029 (x4) LOS2400169 (x4)

LOS240029 (x2)

Due to variations in battery 
sizes and cell capacity, select the 
battery strap that best secures 
your battery in the Low CG 
battery tray.

LOS241066

Body Mounting Option 1: 
Screw on style body mount uses a screw 
top to secure body to body mount post.

Body Mounting Option 3: 
Hard mounted body. Body is secured to 
the body mounts with screws and body 
buttons.

Body Mounting Option 2: 
Hook and Loop body mount. Use the 
cross bar mounted to the body mounts 
to apply hook and loop so you can mount 
your body without drilling any holes.

LOS235027

LOS240029

LOS240029

LOS240016

LOS240016

TLR5962

TLR5962

LOS240029

32

I3

J1



LO
S2

41
07

0

LO
S2

35
02

5

TL
R5

96
5

LO
S2

43
03

0

LO
S2

42
05

8

LO
S2

44
01

8

LO
S2

44
01

8

TL
R5

96
3

TL
R5

96
3

LO
S2

41
03

6

LO
S2

56
00

0

LO
S4

30
33

LO
S2

42
05

3
LO

S2
42

01
6

LO
S2

42
03

8

LO
S2

42
03

8

LO
SA

69
48

LO
SA

69
48

LO
S2

42
03

5

LO
S2

44
01

1
LO

S2
43

02
9

LO
S2

43
02

9

LO
S2

42
05

8

LO
S2

42
05

8

LO
S2

42
05

6

TL
R1

44
00

0

LO
S2

47
00

1

LO
S2

42
04

2

LO
S2

42
03

7

LO
S2

42
03

7

LO
S2

42
03

5

LO
S2

42
03

7

LO
S2

42
03

8

LO
S2

42
03

8

LO
S2

47
00

0

LO
S2

47
00

0

LO
S2

42
04

8

LO
S2

42
04

8

AX
I2

35
01

6

TL
R5

96
3

TL
R2

55
00

3

TL
R2

55
00

3

TL
R5

91
1

LO
S2

44
00

5

LO
S2

44
00

5
TL

R6
31

3 TL
R5

90
4

TL
R6

31
3

LO
S2

41
03

0

TL
R5

90
4

TL
R5

91
1

LO
S2

56
00

0

LO
S2

42
05

3LO
S2

42
02

9

LO
S2

47
00

0

LO
S2

55
00

3

LO
S2

44
00

5

LO
S2

44
00

5

LO
S2

55
00

3
TL

R1
44

00
2

LO
S2

44
01

6

LO
S4

30
33

TL
R6

31
3

TL
R6

59
63

TL
R5

96
3

TL
R5

93
4

TL
R5

93
4

LO
S2

47
00

0

AX
I2

35
01

6

TL
R1

44
00

2

33LOSI TLR TUNED LMT 1/10 KIT

EXPLODED VIEW	 LOSI TLR TUNED LMT 1/10 KIT	 LOS04027



LO
S2

42
05

3

LO
S2

42
05

1

LO
S2

42
05

1

LO
S2

42
03

8

LO
S2

42
03

8

LO
SA

69
48

LO
SA

69
48

LO
S2

42
03

7

LO
S2

42
03

7

LO
S2

42
03

5

LO
S2

42
03

7

LO
S2

42
04

0

LO
S2

42
03

6

LO
S2

42
03

8

LO
S2

42
03

8

TL
R5

96
3

LO
S2

42
04

9

LO
S2

42
04

9

LO
S2

42
05

8

LO
S2

44
01

0

LO
S2

44
01

0

LO
S2

47
00

1

LO
S2

42
05

6

TL
R1

44
00

0

LO
S2

42
05

8

LO
S2

42
05

8

LO
S2

42
05

8

LO
S2

43
02

9

LO
S2

43
02

9

LO
S2

43
03

0

TL
R5

96
3

TL
R5

90
4

TL
R5

90
4

TL
R6

31
3

TL
R6

31
3

TL
R5

90
4

TL
R5

90
5

TL
R5

90
5

LO
S2

35
02

5

LO
S2

44
01

1

TL
R5

93
4

TL
R5

93
4

LO
S2

47
00

1AX
I2

35
01

6
LO

S2
42

02
9

TL
R1

44
00

3 LO
S2

56
00

0

LO
S2

56
00

0

LO
S4

30
33

LO
S4

30
33 LO

S2
42

02
9

LO
S2

42
05

3
AX

I2
35

01
6

TL
R1

44
00

3

LO
S2

47
00

1

TL
R5

96
3

TL
R5

91
1

TL
R5

91
1

TL
R5

96
3

TL
R5

96
3

TL
R6

31
3

LO
S2

44
01

8

LO
S2

44
01

8

LO
S2

47
00

1

LO
S2

42
04

2

34

EXPLODED VIEW	 LOSI TLR TUNED LMT 1/10 KIT	 LOS04027



TL
R5

90
3

TL
R5

90
3

TL
R5

90
5

LO
S2

35
03

5

LO
S2

42
03

2
LO

S2
57

00
7

LO
S2

24
04

4 LO
S2

41
07

8

TL
R1

41
00

0

LO
SA

69
40

LO
SA

69
55

TL
R2

35
01

5

TL
R2

35
01

5

LO
S2

24
04

4
LO

SA
59

30

LO
S2

46
00

5

LO
S2

24
04

4

TL
R1

41
00

2

TL
R1

41
00

1

TL
R1

43
00

2

LO
SA

69
55 LO

S2
42

05
4

TL
R1

43
00

2

TL
R6

31
3

TL
R6

31
3

LO
S2

41
07

4

TL
R6

31
3

TL
R5

90
3

TL
R5

90
3

LO
S2

40
02

9

LO
S2

41
06

5

LO
S2

40
02

9

LO
S2

41
07

2

TL
R1

41
00

1 LO
S2

41
07

4TL
R1

41
00

2

TL
R1

41
00

1

TL
R5

90
4

TL
R5

91
1

TL
R6

31
3

LO
S2

41
07

4

LO
S2

41
03

5

TL
R5

91
1

TL
R5

90
3

TL
R5

90
3

TL
R5

91
1

TL
R5

90
4

TL
R5

90
9

LO
S2

41
07

8

LO
S2

42
03

2

LO
S2

44
01

5

LO
S2

35
01

5

TL
R1

43
00

2

LO
S2

41
07

8

LO
S2

44
01

3

LO
S2

44
01

3

LO
S2

41
07

3

LO
S2

41
07

4

LO
S2

41
07

3LO
S2

41
07

5

TL
R2

35
00

7

TL
R5

90
3

TL
R5

90
3

TL
R5

90
4

TL
R2

35
00

7

TL
R5

90
4

TL
R5

90
5

TL
R5

96
5

AR
A3

90
29

8

TL
R2

35
01

5

TL
R1

41
00

0

LO
S2

41
06

9
LO

S2
44

01
5

LO
S2

44
00

6

LO
S2

44
01

3

LO
S2

44
01

3
LO

S2
41

07
2

LO
S2

44
01

5

LO
S2

44
01

5

LO
S2

44
00

6

LO
S2

41
07

5

TL
R1

41
00

0

TL
R1

41
00

0

TL
R1

41
00

0

N
ot

 in
cl

ud
ed

LO
S2

41
07

4
TL

R6
31

3
TL

R1
43

00
2

35LOSI TLR TUNED LMT 1/10 KIT

EXPLODED VIEW	 LOSI TLR TUNED LMT 1/10 KIT	 LOS04027



TL
R5

96
3LO

S2
42

03
2

LO
S2

42
03

2

LO
S2

42
03

7

TL
R5

93
4

TL
R5

93
4

TL
R5

91
1

TL
R5

96
3

LO
S2

42
05

6

LO
S2

42
05

6

LO
S2

57
00

7

LO
S2

42
04

3

LO
S2

42
03

2

LO
S2

46
00

5

LO
SA

69
40 LO

S2
42

04
7

LO
S2

42
04

7

LO
S2

42
03

9

LO
S2

42
03

9

LO
SA

69
48

LO
SA

69
48

LO
S2

42
04

0

LO
S2

42
03

6

LO
S2

42
03

5

LO
S2

42
03

7

LO
S2

42
03

7
LO

S2
42

03
9

LO
S2

42
03

9

TL
R5

96
3

TL
R5

96
3

36

EXPLODED VIEW	 LOSI TLR TUNED LMT 1/10 KIT	 LOS04027



TLR233043
TLR143000

TLR143003

TLR143000

TLR143003
TLR143000

TLR6312

TLR143000

TLR233043

TLR143003

TLR143006 - Front (Green) 
TLR143007 - Rear (Orange)

TLR143001

TLR143003

TLR143004

LOS243028 - Front (3 x 1.6mm) 
LOS243028 - Rear (3 x 1.4mm)

37LOSI TLR TUNED LMT 1/10 KIT

EXPLODED VIEW	 LOSI TLR TUNED LMT 1/10 KIT	 LOS04027



38

LOS235002 Cap Head Screws M2.5 x 10mm (10)

LOS235008 Flat Head Screws M2.5 x 5mm (10)

LOS235012 Set Screws M4 x 4mm Cup Point (10)

LOS235015 Locknut Flanged M5 Serrated (10)

LOS235024 Button Head Screws M3 x 25mm (10)

LOS235025 Button Head Screws M3 x 30mm (10)

LOS236001 3.2mm x 7mmx .5mm Washer(10)

LOS240016 Body Buttons,Top&Bottom(10):LMT

LOS240029 Body Mount Set: LMT, TTLMT

LOS241028 Safety Seat Set: LMT

LOS241030 Steering Linkage Set: LMT

LOS241036 Steering Servo Mount Plate: LMT

LOS241065 Low CG BattTray&Straps: LMT Meg

LOS241066 Battery Straps, Low CG: LMT Meg

LOS241069 ESC/Receover Tray: LMT, TTLMT

LOS241070 Sway Bar Cover (4): LMT, TTLMT

LOS241071 Helical Servo Saver, 25T: LMT, TTLMT

LOS241072 Crossbar End Plates, AL, BLK (8): LMT, TTLMT

LOS241073 Crossbar Center, AL, BLK (3): LMT, TTLMT

LOS241074 Crossbar & Spacer Cab, AL, BLK (6): TTLMT

LOS241075 Crossbar Up r4-link, AL, BLK (2): LMT, TTLMT

LOS241076 Crossbar Brace Set, AL, BLK: LMT, TTLMT

LOS241077 Driver Cab, Carbon:TLR Tuned LM

LOS241078 Chassis Side Cover, Clr: LMT, TTLMT

LOS241078 Chassis Side Cover, Clr: LMT, TTLMT

LOS242029 Wheel Hex Screw Pin (10): LMT

LOS242032 Gearbox Housing Set w/covers:LM

LOS242033 Complete Diff Front or Rear: LM

LOS242034 Complete Diff Center: LMT

LOS242035 Diff Housing Set (1): LMT

LOS242036 Diff O-rings & Gaskets (3): LMT

LOS242037 Internal Diff Rebuild Kit(1):LM

LOS242038 F/R Diff Outdrive Set (2): LMT

LOS242039 Center Diff Output Shafts(2):LM

LOS242040 F/R Diff Ring Gear: LMT

LOS242042 Diff Pinion, 13T (1): LMT

LOS242043 13T Cntr Trans Pinion Gear: LMT

LOS242044 Idle & Cush Drive Gear Set: LMT

LOS242045 CushDriveRubberDamper,Med(2):LM

LOS242047 Cntr Driveshaft Screwpin(10):LM

LOS242048 Fr Universal Driveshaft (2): LM

LOS242049 Dogbones, Rear (2): LMT

LOS242051 Stub Axle, Rear (2): LMT

LOS242053 17mm Hex Adapter w/pin (4): LMT

LOS242056 Center Driveshaft St(1):LMT Meg

LOS242056 Center Driveshaft St(1):LMT Meg

LOS242057 Cntr Slider Drvshft(2): LMT Meg

LOS242058 Axle Housing Set, Center: LMT, TTLMT

LOS242060 Third Member (2): LMT, TTLMT

LOS243024  Shk Stnd Off, Link Mnt (4): LMT, TTLMT

LOS243027 Mach Piston, 3 x 1.4mm (4): LMT, TTLMT

LOS243028 Mach Piston, 3 x 1.6mm (4): LMT, TTLMT

LOS243029 Lwr Axle Susp Mnt (4): LMT, TTLMT

LOS243030 Uppr Axle 4-link Mnt (2): LMT, TTLMT

LOS244005 Kingpin, Front (4): LMT

LOS244006 Sway Bar Set (F/R): LMT

LOS244010 7mm DoubleBossPivotBalls(10):LM

LOS244011 RodEnds, Sway & DragLinks: LMT

LOS244013 Upr 4LinkBarSt 15""WB(4):LMT Meg

LOS244015 Sway Bar Cover (4): LMT, TTLMT

LOS244016 Spindle Carrier 5 deg,AL (L/R) :LMT, TTLMT

LOS244018 Lwr 4-Link Mnt, AL, BLK (4): LMT, TTLMT

LOS246003 Body Clips, Black, Small(10):LM

LOS246004 Diff Shim, M8x13x0.4mm (10): LM

LOS246005 E-Clip & C-Clip Hardware(20):LM

LOS247000 6 x 13 x 5mm Metal Shield BB (4)

LOS247001 6 x 15 x 5mm Metal Shield BB (4)

LOS257007 4 x 8 x 3mm Ball Bearing (4)

LOSA6948 8 x 14 x 4mm Flanged Rubber Seal BB (4)

TLR141000  Chassis Set, Carbon Fiber: LMT, TTLMT

TLR141001 Wheelie Bump Set: TTLMT

TLR143000 Shock Body & Collar Set(2): TTLMT

TLR143001 Shock Shaft, Link Mounted (2): TTLMT

TLR143002 Shock Set, Link Mount (2): TTLMT

TLR143003 Shock Rebuild (4): TTLMT

TLR143004 Shock Rod Ends (4): LMT, TTLMT

TLR143006 Spring, Green, 3.0 lbs(4): TTLMT

TLR143007 Spring, Orange, 3.6 lbs(4): TTLMT

TLR144000 Lwr Shk Mnt 4-Link Bar Set, 15” (4): LMT, TTLMT

TLR144002 Steering Spindle Set, AL(L/R): LMT, TTLMT

TLR144003 Rr Axle Mnt, 3deg, AL (L/R): LMT, TTLMT

TLR235007 Flat Head Screw M2.5 x 10mm (10

TLR235015 Button Head Screws M3 x 4mm (10

TLR245011 Button Head Screws, M2 x 6mm (10)

TLR245012 Button Head Screws, M2.5 x 4mm(10)

TLR255002 Button Head Screws, M2.5 x 10mm (10)

TLR255003 Cap Head Screws, M2.5 x 6mm (10)

TLR255015 Setscrew, Cup Point, M4x5mm (10)

TLR5902 Button Head Screws, M3 x 8mm (10)

TLR5903 Button Head Screws, M3 x 10mm (10)

TLR5904 Button Head Screws, M3 x 12mm (10)

TLR5905 Button Head Screws, M3 x 18mm (10)

TLR5906 Button Head Screws, M3 x 35mm (4)

TLR5909 Button Head Screws, M3 x 16mm (10)

TLR5910 Button Head Screws, M3 x 14mm (10)

TLR5911 Button Head Screws, M3 x 20mm (10)

TLR5930 Cap Head Screws, M3 x 8mm (10)

TLR5932 Cap Head Screws, M3 x 10mm (10)

TLR5934 Cap Head Screws, M3 x 16mm (10)

TLR5963 Flathead Screw, M3 x 12mm (10)

TLR5964 Flat Head Screw, M3 x 16mm (10)

TLR5965 Flat Head Screw, M3 x 20mm (10)

TLR6313 Locknut, M3 x .5 x 5.5mm (10)

REPLACEMENT PARTS



39LOSI TLR TUNED LMT 1/10 KIT

DYN2511 Curved Body Scissors

DYN2516 Straight Body Scissors

DYN5500 Magnum Force 2 Motor Spray

DYNT1260 Shock Shaft Pliers/Multi-Tool

DYNT2010 Machined Nut Driver Set 4pc.MET

DYNT2030 Machined Hex Driver Set (4) Met

LOS242041 Diff Spool: LMT

LOS244019 Limit Straps, 107mm(4):LMT,TTLMT

LOS244020 Limit Straps,112mm(4):LMT, TTLMT

LOS343200 12mm Machined Wheel Hex (4): LM

LOS344002 Spindle Carrier 0deg, AL (L/R): LMT, TTLMT

LOS344003 Axle Shock Mnt, AL, BLK (4): LMT, TTLMT

LOS7000 Losi Foam Pit Mat, 24” x 68”

PRO1011402 Destroyer M3 Front/Rear 2.6” 

PRO1016202 Decimater 2.6” M3 Tires, F/R (2): Clod Buster

PRO1018715 1/10 Demolisher Fr/Rr 2.6”/3.5” MT Tires Mounted 12mm Gray Wheels (2)

PRO322700 72ChevLongBedBodyCl:Revo3.3,LST,MGT

PRO356600 Cliffhanger High Performance Clear Body 12.3” (313mm) WB Crwlrs

PRO636000 Lid Skid Body Protectors for SC, 1:10 and 1:8 Monster Truck Bodies

SPM2340 DX3 SMART DSMR 3CH TX w/SR315

SPMR5115 DX5C SMART 5CH DSMR TX ONLY

SPMSA6350 A6350 U-T/H-S Brushless HV Serv

SPMSR2100 SR2100 DSMR Micro Race Rx AntLe

SPMSR6200A 6200A 6CH AVC Surface RX

SPMSS6290 S6290 U-T / H-S Digital HV WP Servo

SPMX632S120HT 6300mAh 2S 7.6V Smart Pro Race

SPMX82S120HT 8000mAh 2S 7.6V Smart Pro Race

SPMXC2040 Smart S1400 G2 AC Charger,1x400

SPMXC2080 Smart S1100 AC Charger, 1x100W

SPMXSE1130 Firma 130A Brushless Smart ESC, 2S-4S

SPMXSE1130 Firma 130A Brushless Smart ESC 4S

SPMXSM1000 Firma Brushless Motor, 3150Kv, 4mm Bullet

TLR143005 ShockSpring,White,2.7lb(4):TTLMT

TLR143008 Spring,Silver,4.0 lbs(4): TTLMT

TLR144001 Lwr Shk Mnt 4-Link Bar 13.5” (4): LMT, TTLMT

TLR144004 Rr Axle Mnt Set, 0 deg, Al, BLK: LMT, TTLMT

TLR5284 Silicone Diff Fluid, 20,000CS

TLR5285 Silicone Diff Fluid, 30,000CS

TLR5286 Silicone Diff Fluid, 50,000CS

TLR5288 Silicone Diff Fluid, 125,000CS

TLR74004 Silicone Shock Oil, 25wt, 250SCT 2oz

TLR74005 Silicone Shock Oil, 27.5wt, 294 CST, 2oz

TLR74006 Silicone Shock Oil, 30wt, 338CST, 2oz

TLR74007 Silicone Shock Oil, 32.5WT, 379CST, 2oz

TLR74008 Silicone Shock Oil, 35WT, 420CS, 2oz

TLR74009 Silicone Shock Oil, 37.5WT, 468CST, 2oz

TLR74010 Silicone Shock Oil, 40WT, 516CST, 2oz

TLR74011 Silicone Shock Oil, 42.5WT, 563CST, 2oz

TLR74012 Silicone Shock OIl, 45WT, 610CST, 2oz

TLR74013 Silicone Shock Oil, 50WT, 710 CST, 2oz

TLR74014 Silicone Shock Oil, 60WT 810CST, 2oz

TLR74031 Silicone Shock Oil, 47.5WT, 660CST, 2oz

TLR74032 Silicone Shock Oil 55WT, 760CST, 2oz

TLR75001 Silicone Diff Fluid, 40,000CS

TLR75002 Silicone Diff Fluid, 60,000CS

TLR75003 Silicone Diff Fluid, 80,000CS

TLR75004 Silicone Diff Fluid, 100,000CS

TLR75008 Silicone Diff Fluid, 200,000CS

TLR75009 Silicone Diff Fluid, 500,000CS

TLR76009 TLR Lok Threadlock Blue

TLR77000 High-Pressure Black Grease, 8cc

TLR77002 Shock O-Ring Greace, 8cc

OPTIONAL  PARTS



40

LIMITED WARRANTY
What this Warranty Covers
Horizon Hobby, LLC, (Horizon) warrants to the original purchaser that the 
product purchased (the “Product”) will be free from defects in materials and 
workmanship for a period of 2 years from the date of purchase.
What is Not Covered
This warranty is not transferable and does not cover (i) cosmetic damage, (ii) 
damage due to acts of God, accident, misuse, abuse, negligence, commercial use, 
or due to improper use, installation, operation or maintenance, (iii) modification 
of or to any part of the Product, (iv) attempted service by anyone other than 
a Horizon Hobby authorized service center, (v) Product not purchased from an 
authorized Horizon dealer, (vi) Product not compliant with applicable technical 
regulations, or (vii) use that violates any applicable laws, rules, or regulations. 
OTHER THAN THE EXPRESS WARRANTY ABOVE, HORIZON MAKES NO OTHER 
WARRANTY OR REPRESENTATION, AND HEREBY DISCLAIMS ANY AND ALL 
IMPLIED WARRANTIES, INCLUDING, WITHOUT LIMITATION, THE IMPLIED 
WARRANTIES OF NON-INFRINGEMENT, MERCHANTABILITY AND FITNESS 
FOR A PARTICULAR PURPOSE. THE PURCHASER ACKNOWLEDGES THAT THEY 
ALONE HAVE DETERMINED THAT THE PRODUCT WILL SUITABLY MEET THE 
REQUIREMENTS OF THE PURCHASER’S INTENDED USE. 
Purchaser’s Remedy
Horizon’s sole obligation and purchaser’s sole and exclusive remedy shall be 
that Horizon will, at its option, either (i) service, or (ii) replace, any Product 
determined by Horizon to be defective. Horizon reserves the right to inspect 
any and all Product(s) involved in a warranty claim. Service or replacement 
decisions are at the sole discretion of Horizon. Proof of purchase is required for 
all warranty claims.  SERVICE OR REPLACEMENT AS PROVIDED UNDER THIS 
WARRANTY IS THE PURCHASER’S SOLE AND EXCLUSIVE REMEDY. 
Limitation of Liability
HORIZON SHALL NOT BE LIABLE FOR SPECIAL, INDIRECT, INCIDENTAL 
OR CONSEQUENTIAL DAMAGES, LOSS OF PROFITS OR PRODUCTION OR 
COMMERCIAL LOSS IN ANY WAY, REGARDLESS OF WHETHER SUCH CLAIM IS 
BASED IN CONTRACT, WARRANTY, TORT, NEGLIGENCE, STRICT LIABILITY OR 
ANY OTHER THEORY OF LIABILITY, EVEN IF HORIZON HAS BEEN ADVISED OF 
THE POSSIBILITY OF SUCH DAMAGES. Further, in no event shall the liability of 
Horizon exceed the individual price of the Product on which liability is asserted. 
As Horizon has no control over use, setup, final assembly, modification or 
misuse, no liability shall be assumed nor accepted for any resulting damage 
or injury. By the act of use, setup or assembly, the user accepts all resulting 
liability. If you as the purchaser or user are not prepared to accept the liability 
associated with the use of the Product, purchaser is advised to return the 
Product immediately in new and unused condition to the place of purchase.
Law
These terms are governed by Illinois law (without regard to conflict of law 
principals).  This warranty gives you specific legal rights, and you may also have 
other rights which vary from state to state.  Horizon reserves the right to change 
or modify this warranty at any time without notice.
WARRANTY SERVICES
Questions, Assistance, and Services
Your local hobby store and/or place of purchase cannot provide warranty 
support or service. Once assembly, setup or use of the Product has been started, 
you must contact your local distributor or Horizon directly. This will enable 
Horizon to better answer your questions and service you in the event that you 

may need any assistance. For questions or assistance, please visit our website at 
www.horizonhobby.com, submit a Product Support Inquiry, or call the toll free 
telephone number referenced in the Warranty and Service Contact Information 
section to speak with a Product Support representative. 
Inspection or Services
If this Product needs to be inspected or serviced and is compliant in the country 
you live and use the Product in, please use the Horizon Online Service Request 
submission process found on our website or call Horizon to obtain a Return 
Merchandise Authorization (RMA) number. Pack the Product securely using a 
shipping carton. Please note that original boxes may be included, but are not 
designed to withstand the rigors of shipping without additional protection. Ship 
via a carrier that provides tracking and insurance for lost or damaged parcels, as 
Horizon is not responsible for merchandise until it arrives and is accepted at our 
facility. An Online Service Request is available at http://www.horizonhobby.com/
content/service-center_render-service-center. If you do not have internet access, 
please contact Horizon Product Support to obtain a RMA number along with 
instructions for submitting your product for service. When calling Horizon, you 
will be asked to provide your complete name, street address, email address and 
phone number where you can be reached during business hours. When sending 
product into Horizon, please include your RMA number, a list of the included 
items, and a brief summary of the problem.  A copy of your original sales receipt 
must be included for warranty consideration. Be sure your name, address, and 
RMA number are clearly written on the outside of the shipping carton. 

NOTICE: Do not ship LiPo batteries to Horizon. If you have any issue with a 
LiPo battery, please contact the appropriate Horizon Product Support office.

Warranty Requirements 
For Warranty consideration, you must include your original sales 
receipt verifying the proof-of-purchase date. Provided warranty 
conditions have been met, your Product will be serviced or replaced free of 
charge. Service or replacement decisions are at the sole discretion of Horizon.
Non-Warranty Service
Should your service not be covered by warranty, service will be 
completed and payment will be required without notification or 
estimate of the expense unless the expense exceeds 50% of the 
retail purchase cost. By submitting the item for service you are agreeing 
to payment of the service without notification. Service estimates are available 
upon request. You must include this request with your item submitted for 
service. Non-warranty service estimates will be billed a minimum of ½ hour of 
labor. In addition you will be billed for return freight. Horizon accepts money 
orders and cashier’s checks, as well as Visa, MasterCard, American Express, 
and Discover cards. By submitting any item to Horizon for service, you are 
agreeing to Horizon’s Terms and Conditions found on our website http://www.
horizonhobby.com/content/service-center_render-service-center. 

ATTENTION: Horizon service is limited to Product compliant in the country 
of use and ownership. If received, a non-compliant Product will not be 
serviced. Further, the sender will be responsible for arranging return shipment 
of the un-serviced Product, through a carrier of the sender’s choice and at the 
sender’s expense. Horizon will hold non-compliant Product for a period of 60 
days from notification, after which it will be discarded.

10/2015

WARRANTY AND SERVICE CONTACT INFORMATION
Horizon Hobby Contact Information Address

Horizon Service Center (Repairs and Repair Requests)  servicecenter.horizonhobby.com/RequestForm/

2904 Research Rd  
Champaign, Illinois, 61822 USA

Horizon Product Support (Product Technical Assistance)
productsupport@horizonhobby.com.

877-504-0233

Sales
websales@horizonhobby.com

800-338-4639



41LOSI TLR TUNED LMT 1/10 KIT



42



43LOSI TLR TUNED LMT 1/10 KIT



WWW.LOSI.COM

© 2023 Horizon Hobby, LLC. Team Losi Racing, TLR, and TLR-Lok are trademarks or registered trademarks of Horizon Hobby, LLC. 
The Spektrum trademark is used with permission of Bachmann Industries, Inc. 

All other trademarks, service marks or logos are property of their respective owners. Patents Pending
11/2022	 LOS04027     	 450943


